



Item	Part No	Description	Qty
A	8940172154	Handle Kit	
1		Motor Housing	1
51		O-Ring (35.5x2)	1
52	8950201576	Grip	1
53		O-Ring (31.5x2)	1
3	8940171899	Air Inlet	1
A1	8940171832	Safety Trigger Kit	
2		Spring Pin (3X24L)	1
4		Throttle Lever	1
43		Spring Pin (2x18L)	1
48		Spring	1
57		Safety Bar	1
A2	8940171837	Valve Kit	
5		Valve Shaft	1
6		O-Ring (4.8x1.9)	1
9		Valve Spring	1
13		O-Ring (11.8x2.4)	1
B	8940171840	Rear End Plate KIT	
14		Rear End Plate	1
46	8940163620	Ball Bearing (626ZZ)	1
47		Spring Pin (3) (2.5x6L)	3
C	8940171843	Front End Plate KIT	
19		Front End Plate	1
47		Spring Pin (3) (2.5x6L)	3
49	2050486843	Ball Bearing (6000zz)	1
D	8940171846	Bevel Gear Set	
22		Pinion	1
23		Bevel Gear	1
E	8940171849	Guard Adjustment Lever kit	
8		Spring	1
17		Screw (M4x20L)	1
24		Lock Bar	1
25		Bushing	1
41		Washer	1
F	8940171855	Stop Finger Kit	
33		Stop Button	1
35		Button Seat	1
36		Nut	1
39		Spring	1
60		O-Ring (11.4x1.25)	1

Item	Part No	Description	Qty
G	8940171860	Coupling Kit	
7		Connector	1
30		Nut	1
44		Nut	1
H	8940171864	Flange Kit	
26		Flange Nut (3/8")	1
67		Flange (3/8")	1
11	8940171867	Ball Bearing (684ZZ)	1
15	8940171868	Rotor	1
18	8940171869	Cylinder	1
20	8940171870	Connector Nut	1
21	8940171871	Lock Nut	1
27	8940171872	Lock Nut	1
28	8940171873	Front Housing	1
29	8940171874	Connector Pipe	1
31	8940171875	Lock Nut	1
34	8940171876	Disc Cover	1
38	8940171877	Roller Shaft	1
54	8940171878	Clamp Nut	1
61	2050528023	Ball Bearing (698zz)	2
62	2050486823	Ball Bearing (608zz)	1
63	8940171879	Ball Bearing (6903ZZ)	1
66	CA145203	Hex. Key Wrench (4 mm)	1
	8940172440	Tune-up kit (6,12,13,16,50,51,53,65)	
	8940171887	Small Part Kit	
2		Spring Pin (3X24L)	1
10		Plug	1
32		Screw (M6x16L)	1
37		Screw (M4x12L)	1
40		Washer	1
42		Oil Felt	1
45		Decoration Ring	1
55		Wave Washer (4)	4
56		Retainer Ring (2)	2
58		Retaining Ring	1
59		Pin (4x11.8)	1
64		Diffuser	1



8950900064	Warning Label
6159948760	Safety instructions
8940172152	Operator's Manual

Recommended Accessories


Protoco-lub Oil (for cleaning motor parts)
CA149661 (1 pt - 0,12l)
CA000046 (20,8 oz - 0,59l)



Airoileine Oil (for air lubrication)
P0895507 (1. gal - 3,8l)

Spare parts without part number are not sold separately. High wear parts are underlined.

Contact us at www.cp.com

8940172151 Rev. 02